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I �: :; 

\ ,�; �---�-- 125015 \ i ii ··...... --�·-..... \ � 
' ., ·. ,.� �, �� / i :' : s �� '�' /j �� : ·: / ,,_. - � : :t 7 ·'f I 65027 ! ·-����-.. /J 
: --:��� : �� li l-- -� ---::� �r··.. :r ®---y ': ., /f , ... .•. s ,, • ·�. ··� J 
: :·� ::1 �,..::"':..•/ I � ,., ·-� /f ••. I \ ,, ·..--. d ··: 1/'-...,_ : // Rear Pl ate : 1/ 

: ·(\ ,,_.� : \� :: . . , . . , •• If ••••• •• ..Y 
CD For use with a two cycle clutch 

@ Not required if unit is equipped with new 
style magnet coil with insulated terminals. 

FIGURE 8. CLUTCH TRIP MAGNET MECHANISM 
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//�...........-� : / I 151182 156663 1 / I �...- I ( � I I I . I ®1541�6 )'1  � 0./1293 : 154045 lj I
':§�
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: 11 07 43 '- IJ ' 

X 

151880,@ ' - <�� J I ��, �I � ;.,�/ I � 154194 ---- 154043 
151m-'Tf : : � I I 3640-... ,., � 

l f 111:1 ; I ............... ®154130 /-�)��I 
II�:� - 1 .. : 

,__ @ 
� 1566::� � 

\ 
CD 86304 

0� 

') 

<�, 

') 

•<) 

CD Not supplied with Contact Box )· � Peculiar to 156648 (ARC suppression-neutral transmission) :;;··'· 
0 Peculiar to 162997 (RF suppression-polar transmission) 174491 Modification Kit to P rovide R.F. Filter for Signal 

Generator Contacts. (Specification 500155) 
15 6 6 4 8  AND 16299 7  CONTA CT BOX ASSEMBLIES 
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CD Nat Part of Contact Box Assembly 

FIGURE 10. 1 7 4 4 2 0  CONTACT BOX ASSEMBLY 
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151152---w 
3640--

�� 

��: 
�--- 3640 
1---153817 

CD.195652 

�195651 

CD3599-Ej9 
I 

CD110743-® 

125126-w 
I 

90791-9 

151182- ® 

� 
I 
I 
I 

I 

@-----199193 
I 

0 

�
-

CD �199196(Non-Metallic) 

086304� 

/ 

$ 0194048 

+�110743 

I 

) 

� Peculiar to 199505 (Extreme RF Suppression) 
2 Part of 179643 Filter Network. 

@Not part of Con tac t Box Assemblies. 

F IGURE 1 1. 1 9 8 6 10 (Low Level Keye r) AND 1 9 9 5 0 5  (E xtreme R F  Sup p r e s si o n )CON TAC T BOX ASS EMBLIES 
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� �. /h 
-.( 

125126-w 

I 

90791-� 

151182- ® 

I 

I 

156663 
}-I 

@ 199193 � 
0 

,
��®154189 

r®315548 (Use w/321143) 
......-L0154130 (Use w/156644) 

..__ @ 0 
I --J 

I � � 
/

@ (
n

21143 (Red � �� sulation) 

CD 7002 � 156644 

J ���: / �1 ( �--- ® -3640 : 
,

� 15381 7 

I 
Q1 19518 

151880-----® 
6 

86304 

CD Not part of the 
Contact Box 'Assemblies 

@ Used w /197920 
@Used w/315760 

FIGURE 1 2. 1 9 2 600 (Ne u tral Transmission), 19 7 9 2 0  (Ne utral Transmission w /A rc S uppre ssion}, 3 05008 
(Pol ar Transmission) AND 3 1 5 7 60 (Polar Transmission w /lns u l a t e d  Drive ) CO NT AC T BOX AS S EMBLIES 
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CAMSHAFTS 
PART NO. LEVEL CODE 
156836 5 7.42 
16001S 6 8.5 
1:,4285 5 7.0 
173349 6 8.5 
199482 8 11 .0 
194357 5 7.5 
311538 5 6.6 
194502 8-5 Level Converter 
194578 5-8 Level Converter 

0199159 Driver ]Mechanically coupled dual I 199160 Driven Transmitter Distributor 5 level, 7.42 UC 

CAM SHAFT SEE CHART� 
-

I 
I 
I 
I 
I 
I 
I 
I 
I 

130499 151737/ 

150043 r.;;;;;;, � 
: �� K 
\,JJ 

0, , 50241 

I --- � �- , . , I I 150044 

150026 

110743 

019435m 
®156844 
0192236 

�-, �®-----------3595 / .• �130667 

CD Peculiar To Mechanically Coupled Dual T ransmitter Distributor 
� Equipped With Auxiliary Contact Operating Cams 

3 7.5 Unit Code 
0To Enable the Clutch to Fully Release when Operating at 317 CPM 
®7.00, 7.42, 8.5, li.OUnit Code 
07.42 Unit Code (ASR Mounted with Transmitter-Distributor Base, 

LCXB, having own Motor) 

FIGUR E 1 3. M A I N S H AFT M E C H ANIS M - l CYCLE 
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130499 

\ 

@-®-@.)� 
\ \ 173173 

__ .., 
I 
I 
I 
I 
I 

_I 35" 
130667 

,5 

�- � �--
---�--

-

� -�---

--
I 

I 
I --I_ -

----

--------

130499 
130667 35>5 

"""" 

156833 _____ _ "" \ \ I 
------------

I 

I 

� _(1@-� \ ,/" 

1 

_-_-_ - <> 
'-- Y c -lit,_ 

, 
� 

\8 --
--- � � II >-" . TJ \ .....,. 

I 
�� j -- I 

- - C) 

I \ 

�-----�� -Q) ' \ !f;;\. Q\ 
IJ44 

110743 
110434 

\ \ 
150241 

158923 

150044 

150027 

FIGURE 14. MAIN SHAFT MECHANI SM - 2 CYCLE 
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SEE CHAR7"'� Early D esign Parts used with 
Edge Notching Feat ure 

� 
Y�"B" 

"A " �� 

GUIDE 
NO. 

DIM "A" 

\ 0199507 .217 
Q)172764 .187 DIM "B" I 
0198673 .1�J 163666 .187 �'""' �56549 used w/l60 

ape-out 
. 640 

60647 
pin 

<i>- l 51 880 

ape-aut
use_d w/177060 \ • / 110743 

pm 
�"/ f�56554 

119651 

�3 156555 

0119652 // " , I 
/ \ � 

\�' --.----� �
1/2" 

\ �� ' ----r-\ '�· \ @ 156561 
� \ \ t�@119647 / \ \ <;;/ \ \.. 156811 

1 �-':, � "'46' � 
�

156551 

156558 '" 
'('\) /"U 

- 156560 
\ /

/ 

\< \
\ 

ll 07 43 125011 

\
\ 

\ / 156556 
"' 

197966 used w/177060 tape-o ut pin 
156557 used w/160640 tape-o ut pin 

-Replaced by 194204 

\ r:::\.- I 

> , 

gp- @TCI - , A 

/ ' 
/

/

\ 

� 

� 

/ 2 / 
/

/ 0 119648 

I 
\ � \ 
"/� \ 

152893 
(.;X \ / 

Qp--..__ 
v 

� 
125011 

/ ..._._____ 
/ 

� 110743 / 

� 
�···� / ---------- �-� 

/ 
/ 

3599 �/ 
� �  

119401 
--...._____ / I 

110743 @ 174349 

--.....@( 

/
/

/
/ m- 156647 � ( . -. 

\ \ 0 

\ - � -
-

@ 199112---
,- -'

� 
161 291 

\ \ / 156673 119649 

&{ 
I 

151880 

\ ' -0 I / 70878 \ \ \- � ,.,. � � \ \\ - -\!:l 
164470 '/ ). \�:-..- -II 151152 / � 164471----. ,,(} -·> (\_-104751 / 

164467 
\.---- 0�\ � -

\ -�� 

:;J 

\t 
0 0 �\ / � 'le �� 

- ® \� \-- � \ _ _ - --
0 \ / ll 0743 CD 163665 Modification Kit to convert the ---- \ 125011 

Transmitter Distributor to transmit from 
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\ \ 
Teletype and Klienschmidt 5 unit tape �c6iif'\ �-110743 ) interchangeably. ( Specification 50046S) ' 

�-125011 0 197994 Modification Kit to add Plunger 161440 @-3599 0 198672 Modification Kit to convert the 
164468__.-- J§l-110743 Transmitter Distributor to transmit from @l-- 3599 l" and ll/16" tapes interchangeabl y. 

( Specification 50221 S) 

@ 199229 Modification Kit to provide improved 
tight - tape stop mechanism. ( Specification 
50319S) 

FIGUR E 1 5. TAP E GUIDE PLATE MECH ANI S M S 
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6)-(j) 151880 
\ /

110743 

4? \ /32" 

� --- I -
199153 \ 

\ 
\ 

�, 
119647 

174342 �/ 174288 1� �� 1"'::..15/32" 

--� --
--

-------------- /'\ 
(A) ---.---

\ ' """ "A" 

174294 
,1 � 158186 

151880 

� �'\ -� /R_ \ 

(\\ 174�93 

\-(D164469 I 
@ 323775 

\£) I / 
/ 

174292 /
/ / 

/
/ / / // 

...__...-- / / / / 

110743 125011 156556 / / / 

/ I / / / / / / 
\ 9-' /\ 

/ / 
/ 

no--®- \ � \ /
/ /

/ 
/ or- \....2€& \ / / / I 

�/ 
\

/ 

'<\ 

/ v / 
/ 152893· @ --......_ 125011 / \ / 

@)/ ----------�110743 /// \, /
/

/ m-156647 / \ ( I 0 
� \ 3599 � > \ / / \ 0 

119401 (used w/174349kr;:X 174349 �- <"""-\ 
125011 (used w/199154) 

/ \ 0 \ ___ _ 

'>:::J / \ \ 110743 / 199154 / ', \ 156
/
673 119649 ----------@ \ / / (j) 70878 \ \ 

s#) � 
® � "'.. \ 

\ 

--'c!D 

I CD 164470 � J '\--- ..-�� 3599 / "'... CD164471___ (:) -- > ?\-1047 51 A (j) � �- �� � ..@»- " 

164467 ,\... __ ..., �I[)\ C'l \ ___ @- \ 151152 ,;- --- � I 110743 
- \D . � - \ 125011 --- � \ 

�--
\ 

\ \ > §;� �-110743 Gl( 
\ \ _J&'-125011 @-3599 

-- 161440 �-110743 
(j) 164468 

@)-3599 
() 

BAIL 
NO. I DIM "A" 

I 74290 1.511 
194204 2. 886 

(j)164472 Modification Kit to equip transmitter distributors 
with improved tape lid latch mechanism. (Specification 500455) 

®Used w/Dual Coupled Transmitter 

FIGURE 16. TAPE GUIDE PLATE ME CHANISMS (C o nti n u e d) 
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� / 156558 
...,j �1/2" 
� 156561 

/ / 

151880 /,10743 
�/ 

� 

���\�� 

119647 
/ � 156811 156551 

---f I / 
� /#!! � / / / / / / / 

156555 

/ / / / < 
\ 

\ \ 
d 119652 

/�"�/ 
� � 

/ ( 
\ \ 

/ / 
\ 

\ 

/ / / 

'��\ \ � \ v I \ 301686 \ 

119648 

161291 \ 156673 11 9649 
/ / ��\�� 

301693 / 
�\ 

/ /
/

/ ' / ��� 
_>' 

/ 
\ __ €:) \ I 
\ �--@ -�- � �104751 

/ 164467 / 
' C!\' 156556 !i'1 / �-71073 125011 \ fo � 110743 1 A -93117 152893 \ - -" � 

164470 

cgf--5740 \ �-@- \� �� ® 
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� \ 164468 ® \ 125011 I 110743 3599 

FIGURE 17. TAPE GUIDE PLATE MECHANISMS (Continued) 
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�-;;/ r;:1�::=-=:-
1566087�

_/'�-

192237 �� 
I �-7002 

·-2191 

®-3598 

----- 156609 

�""'- � �  � 

� 

93587 -� ' k5Q - _ __.--;:;:: :::::::::r ""' ""' 

- �"---- 74987 
IS6779 

2191 _t1t'l 

"' 

y 
"-

156778 

G) 177060 / 3598 - '*' 
"-

li:E9� 
156779 

0 0156567 0 
CD1 7027�l146643 � 

00174267J � 

I 

110743 � 
I I -156556 

-®-®-1 � ; �-125011 

152893 
125011 �- 110743 

®-- 3599 

Y7389f76389 (J / 176390 

�I 0 
I 
I 
I ® I 114107 @ 
: \ 

119649 

: � \ 
® 

I 
�-_.(@ 

5 176603 -�- --�----

®110743 � ""' ® _ 
_, __

_
__ 

., -
-

--
\ ��I : 

® 
\ 0176606 

I 
I 176605 

®130511
® 47024 �--125011 

�-110743 

®--3599 

CI'Dimension ftA" is 2.159 inches 
0 Peculiar to units equipped to detect a notch in edge of tape �Peculiar ta mechanically coupled dual transmitter distributor 
• Dimension 'A' is 2.359 inches 
®174309 Modification Kit to convert an LXD4 to an 

LXD15. Also includes 176607, 174349 and 160647 
as shown on Figure 13. (Specification 50087S) 

FIGURE 1 8. COVER AND TOP PLATES 
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FIGURE 19. TAPE-OU T  MECHANISM FOR MECHANICALLY COUPLED 

TRANSMITTER DISTRIBUTOR ( CURRENT DESIGN) 
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-1144227 (.115 ID Black) 
144216 (.058 ID Red) 
171671 (.080 ID Blue) G:D 171952 (.124 ID Green) 
171972 (.1871DGreen) 

FIGURE 2 1. CABLE COMPONENTS 

� 
Part Na.II.D. 
121242 
121243 
121244 
121245 
121246 
121247 
121248 
121249 
121250 

1/8 
3/16 
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5/16 
3/8 
7/16 
1/2 
5/8 
3/4 

121251 I 

� 
�-320416 I 

320418 
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I 162491
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Part 
Number 

256M 
262M 
270M 

1030 
1095 
1172 
1293 
2191 

2438 
2669 
2836 
3595 
3598 

3599 

3606 
3636 
3640 

3649 
5740 
7002 

7603 
8896 

31636 
33765 
41732 
41746 
41814 
42823 
45024 
45027 
45815 
47024 
70388 
70878 
71073 
73894 
74728 
74987 
76168 
76275 
76295 
76422 
76461 
78557 
80334 
80531 
80581 
80945 
81778 
82547 
82548 
85318 
86283 
86304 
86959 
87401 
87402 
90361 
90573 
90790 
90791 
91120 

Page 26 

Description and 
Page Number 

Coil, Magnet 9 
Coil, Magnet 9 
Coi I, Magnet 25 
Screw, 6-40 Shoulder 2 
Screw, 4-40 x 5/32 Hex 21 
Screw, 2-56 x 5/16 Fil 24 
Screw, 4-40 x l/8 Fil 10,11 
Washer, Lock 2 to 11, 13, 19,20, 
21,23,24,25 
Washer, Flat 9 
Washer, Lock 3,8,25 
Spring 8 
Nut, 1/4-32 Hex 14,15,24 
Nut, 6-40 Hex 2,3,4,5,7,8, 19, 
21,23 
Nut, 4-40 Hex 6 to 13, 16, 17, 
18,19,20,25 
Nut, 6-40 Hex 2,7 
Washer, Flat 14,15 
Washer, Lock 3,4,5,6,9, 10, 11, 
12, 13, 15,20,21,23,24,25 
Washer, Flat 8 
Screw, 2-56 x l/4 Fil 18 
Washer, Flat 2,3,4,8,9, 10, 11, 
13, 19,20,21,23,24 
Spring 2, 6 
Shim, .004" Thk 5,23 
Spring 3 
Washer, Flat 20,21 
Plate, Clamp 8,23,24 
Bushing, Insulating 23 
Bushing, Insulating 24 
Washer, Flat 14 
Spring 7 

Spring 20 
Washer, Lock 2 
Washer, Flat 19 
Spring 2 
Spring 16, 17,18 
Washer, Flat 18 
Screw, 6-40 Set 19 
Terminal, Contact 23 
Spring, Compression 19 
Screw, 6-40 x 3/16 Hex 25 
Plate, Nut 4 
Spring 4 
Spring 7 
Washer, Flat 4 
Spring 5,23 
Terminal, Contact 24 
Washer, Flat 2 
Spring 21 
Spring 5, 23 
Screw, 4-40 x 3/16 Fi I 9 
Insulator, . 094" Thk 8 
Insulator, ,062" Thk 8,23,24 
Washer, Leather 8 
Spring 2 
Spring 10, 11, 12,13 
Bushing, Insulating 8 
Spring 9 
Spring 9 
Washer, Felt 25 
Spring 2 
Washer, Flat 7 
Washer, Lock 10,11,12,13, 25 
Spring 3 

Part 
Number 

91904 
93117 
93118 
93356 
93587 
93899 
93984 
97266 

101386 
101714 
101998 
102994 
104451 
104751 
104807 
108867 
110434 
110435 
110743 
111640 
112626 
112633 
114107 
115141 
115221 
116959 

118177 
119401 
119647 
119648 
119649 
119650 
119651 
119652 

121125 
121242 
121243 
121244 
121245 
121246 
121247 
121248 
121249 
121250 
121251 
124177 
125011 

125015 
125126 

125229 
125253 
125802 
128357 
130314 
130499 
130511 
130667 
130683 
131744 
131747 
138031 
138033 
138034 

NUMERICAL INDEX 

Description and 
Page Number 

Washer, Flat 3 
Washer, Lock 18,24 
Washer, Lock 4,6 
Washer, Felt 6,7 
Washer, Flat 3,8, 19 
Spring 20,21 
Washer, Lock 9 
Plate, Clamp 24 
Spring 2 
Spring 7, 20,21 
Bushing, Shoulder 4 
Washer, Flat 2 
Washer, Lock 24 
Spring 16, 17,18 
Washer, Flat 21 
Shim, .002" Thk 25 
Screw, 4-40 x 3/16 Fil 14,15 
Nut, 4-40 Hex 23 
Washer, Lock 3,5 to 21,23,24 
Screw, 2-56 x 7/32 Fil 6 
Nut, 10-32 Hex 3,8 
Spring, w ;Wick 2 
Spring 19 
Screw, 6-40 Shoulder 7 
Washer, Felt 2,5 
Screw, 6-40 Eccentric Shoulder 
21 
Resistor, 22,0000hm 23 
Washer, Flat 16, 17,18 
Ring, Retaining 5,7, 16, 17,18,23 
Ring, Retaining 3,6, 16,18,20,21 
Ring, Retaining 7,9,16,17,18,19 
Ring, Retaining 7,20,21 
Ring, Retaining 3,16 
Ring, Retaining 2,5,7,8, 16, 18, 
23 
Washer, Spring 9 
Clamp, l/8 ID Cable 22 
Clamp, 3/16 ID Cable 22 
Clamp, 1/4 I D Cable 8, 22 
Clamp, 5/16 ID Cable 22 
Clamp, 3/8 ID Cable 22 
Clamp, 7/16 ID Cable 22 
Clamp, 1/2 ID Cable 22 
Clamp, 5/8 ID Cable 22 
Clamp, 3/4 ID Cable 22 
Clamp, 1 ID Cable 22 
Washer, Lock 2,7 
Washer, Flat 3,4,5,7,9, 11, 16, 17, 
18, 19,20,21,23 
Washer, Flat 9 
Screw, 2-56 x 9/32 Fil 10, 11, 
12,13 
Nut, 6-32 Hex 3 
Spring 21 
Washer, Flat 8 
Ring, Retaining 3,6,20,21 
Screw, 6-40 x 21/64 Flat 25 
Bearing, Ball 14,15 
Screw, 4-40 x 11/64 Fil 19 
Washer, Lock 14,15 
Washer, Lock 5,23 
Pin 25 
Wick, Felt 25 
Bushing, Insulating 24 
Insulator, .031" Thk 24 
Plate, Clamp 4,6,24 

Part 
Number 

144216 
144227 
145779 
145798 
146643 
150013 
150026 
150027 
150029 
150034 
150043 
150044 
150089 
150241 
150830 
150841 
151073 
151103 
151152 

151171 
151180 
151182 
151395 
151398 
151414 
151512 
151630 

151631 
151632 

151637 
151685 
151689 
151692 
151701 
151715 
151722 

151728 
151730 
151732 
151733 
151736 
151737 

151820 
151880 

152458 
152871 
152893 

153360 
153537 
153799 
153817 

153819 
154040 
154042 
154043 
154045 
154095 
154130 

Description and 
Page Number 

Connector, Red I nsu Ia ted 22 
Connector, Black Insulated 22 
Post, Spring 7 
Pawl 7 
Block, Strop 19 
Disk, Adjusting 14,15 
Lever, Shoe Release 14 
Lever, Shoe Release 15 
Wick, Felt 14,15 
Disk, 2 Stop Clutch 15 
Shoe, Seconda'Y Clutch 14,15 
Shoe, Prima'Y Clutch 14,15 
Screw, 4-40 x l/2 Fi I 25 
Spring 14,15 
Bushing, Shoulder 15 
Bearing 15 
Screw, 4-40 x 5/32 Fil 3,7,9 
Spring 2,5 
Screw, 4-40 x 3/16 Hex 5,7, 10, 
11' 12, 13, 16,17' 18 
Toggle, Contact 10,11 
Link, Toggle 10,11 
Washer, Insulating 10, 11, 12, 13 
Spring 8 
Spring 5, 23 
Switch, Sensitive 22 
Seal, Noise 23 
Screw, 6-40 x l/4 Hex 3,4,5, 
7,8,9,20,21 
Screw, 6-40 x 5/16 Hex 3,8,24 
Screw, 6-40 x 3/8 Hex 2,4,6, 
8,11 
Screw, 4-40 x l/4 Fil 5 
Screw, 4-40 x 5/16 Fil 23 
Screw, 4-40 x 3/4 Fil 23 
Screw, 6-40 x 3/16 Fil 2,8 
Spring, Torsion 25 
Spring 16 
Screw, 6-40 x 3/16 Hex 2,3,4, 
8,20 
Spring 14 
Spring 16 
Screw, 4-40 x 11/32 Fil 14 
Screw, 4-40 x 9/16 Fil 8,24 
Spring 15 
Screw, 4-40 x 11/64 Hex 3, 14, 
15,20,21 
Spring, Contact 10, 11 
Nut, 4-40 Hex 5, 10, 11, 12, 13, 
16, 17,18,23 
Shield, Terminal 9 
Spring 2, 9 
Screw, 4-40 x 1/4 Hex 4,5,6, 
8,9, 16, 17, 18,19,23,24 
Stud 20,21 
Screw, 6-40 x 9/32 Hex 3 
Screw, 4-40 x 21/64 Hex 5,23 
Screw, 4-40 x 3/8 Hex 10, 11, 
12,13 
Washer, Lock 3 
Lever, T ronsfer 2, 5 
Terminal 10, 11 
Terminal 10,11 
Screw, 6-40 Spl 10,11 
Eccentric, Contact Box 10, 11,13 
Box, Contact 10, 13 
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Part 
Number 

154131 

154156 

1.54166 

154173 

154189 

154194 

154226 

154335 

154349 

154694 

154697 

155494 

155750 

155751 

155752 

155753 

155754 

155755 

156051 

156399 

156450 

156.501 

156.509 

156510 

156511 

156514 

156515 

156516 

156518 

156519 

156520 

156521 

156522 

156523 

156524 

156531 

156532 

156533 

156534 

156537 

156539 

156549 

156551 

156553 

156554 

156555 

156556 

156557 

156558 

156559 

156560 

156561 

156567 

156574 

156575 

156576 

156577 

156578 

156581 

156588 

156589 

Description and 
Page Number 

Cover, Contact 10,13 

Grommet, Rubber 22 

Suppressor, Arc 10, 13 

Plate 22 

Insulator 10,13 

Base 10,11 

Bax w/Strap 10 

Screw, 6-40 x 9/32 Fi I 23 

Spring 2 

Disk, Clutch Cam 14 

Grommet, Rubber 22 

Spring 2, 5 

Sleeve, 3/32 ID x 1/2" Lg 
Insulating 4,5,22,23,24 

Sleeve, 1/8 ID x 1" Lg 
Insulating 22 

Sleeve, 5/64 ID x 1/2" Lg 
Insulating 22,24 

Sleeve, 1/8 ID x 1/2" Lg 
Insulating 22 

Sleeve, 1/16 ID x 1/2" Lg 
Insulating 4,5,22,23,24 

Sleeve, 11/64 ID x 5/8" Lg 
lnsulat ing 22,25 

Bushing, Eccentric 25 

Nut, 6-40 Shoulder 25 

Screw, 2-56 x 1/2 Fil 4,6 

Screw, "6-40 x 7/32 Fil 3 

Washer, Flat 3 

Post 3 

Bail 3 

Plate w /Studs 3 

Washer, Fe It 3 

Latch 3 

Post 2,4,20 

Washer, Felt 2 

Arm 2 

Screw, 6-40 Eccentric Shoulder 2 

Pawl 2 

Stud, Eccentric 2 

Bail 2 

Bracket, w/Post 9,23 

Core 9 

Screw, 4-40 Eccentric 9 

Bail 9 

Armature 9 

Washer, Felt 9 

Lid, Tape 16, 18 

Guide, Right 16,18 

Post, Eccentric 16 

Bail 16 

Plunger, Tape Lid 16,18 

Bracket 16,17, 18,19 

Plate, Tape Guide 16 

Washer, Felt 16,18 

Post 16 

Bail 16,18 

Shaft 16,18 

Plate, Top 19 

Post, Spring 7 

Screw, 6-40 Eccentric Shoulder 7 

Washer, Felt 8 

Roller, Detent Lever 7 

Bail w/Stud 7 

Stud 8 

Ring, Retaining 8 

Post, Spring 8 

NUMERICAL INDEX (Continued) 

Part 
Number 

156590 

156591 

156594 

156595 

156596 

156597 

156598 

156599 

156602 

156608 

156609 

156618 

156621 

156622 

156623 

156624 

156625 

156631 

156632 

156633 

156636 

156638 

156639 

156640 

156641 

156643 

156644 

156647 

156648 

156649 

156662 

156663 

156668 

156673 

156677 

156747 

156773 

156777 

156778 

156779 

156780 

156782 

156811 

156817 

156831 

156832 

156833 

156836 

156844 

156880 

156881 

157240 

158182 

158186 

158258 

158625 

158626 

158757 

158923 

158926 

159291 

159292 

159293 

159295 

159297 

159298 

159312 

Description and 
Page Number 

Latch 2 

Washer, Felt 7,8 

Lever, Trip 8 

Lever, Latch 8 

Bail 8 

Plate, Rear 8 

P�st 3,8 

Plate 8 

Plate 3 

Plate, Cover 19 

Plate, Spring 19 

Post 2,5 

Guide, Transfer Lever 2 

Post 7 

Washer, Flat 3 

Post 2 

Bracket 2 

Washer, Felt 2,5 

Screw, 6-40 x 13/32 Hex 9 

Washer, Felt 8 

Wheel, Feed 2 

Guide, Transfer Lever 2,5,23 

Post 2, 20 

Post 2,5,23 

Pin, Sensing 2,5 

Bracket 10,11,12,13 

Link, Drive 10,11,13 

Lever, Start -Stop 16,17, 18 

Box Assembly, Contact 1,10 

Plate, Front 2 

Plate 9 

Bushing, Insulating 10, 11,13 

Screw, 6-40 Spl 7 

Bail w/Stud 16, 17,18 

Plate, Insulator 9,23 

Screw, 6-40 x 19/64 Hex 10,13 

Modification Kit 7 

Jumper, 2" Black 7 

Rod 19 

Plunger 19 

Bracket, Detent 19 

Nut, 6-40 Spl 3,8 

Guide, Left 16,18 

Shaft 9 

Clamp 3 

Plate 3 

Drum Assembly Clutch 14,15 

Camshaft 14 

Gear, 40T 14,15 

Jumper, 2-3/8" Black 9 

Jumper, 1-1/2" Black 9 

Spring 6 

Dis�, Clutch Cam 15 

Screw, 4-40 x 7/32 Fil 17 

Connector, 20 Pt Plug 22 

Bracket w/Stud 16 

Bracket w /Studs 16 

Hinge, Mounting 9 

Bearing, Sleeve 15 

Screw, 4-40 x 7/32 Hex 15 

Bail 3 

Bail 3 

Arm, Extension 3,20,21 

Bracket w /Posts 3 

Arm, Stop 3 

Spring, Torsion 3 

Wick, Leather 3 

Part 
Number 

159570 

159571 

160016 

160025 

160067 

160086 

160087 

160088 

160089 

160090 

160091 

160092 

160093 

160094 

160095 

160096 

160097 

160398 

160399 

160593 

160596 

160597 

160598 

160599 

160600 

160601 

160602 

160604 

160605 

160606 

160607 

160608 

160613 

160615 

160616 

160621 

160622 

160623 

160625 

160626 

160627 

160628 

160629 

160630 

160631 

160632 

160634 

160635 

160638 

160639 

160640 

160647 

161100 

161102 

161117 

161291 

161439 

161440 

161591 

161592 

161594 

162249 

162462 

162490 

162491 

162493 

162498 
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Description and 
Page Number 

Spring, Contact 23,24 

Stiffener 23,24 

Camshaft 14 

Brocket 5 

Whee I, Feed ;5 

Post, Guide 5 

Post, Spring 7 

Bail w/Stud 7 

Post, Stop 5 

Lever, Transfer 5 

Reservoir Assembly 8 

Stiffener 8 

Wick, Leather 8 

Contact Assembly Auxil iory 5, 23 

Brocket 5, 23 

Bracket w/Bushing 5 

Contact Assembly 5 

Spring, Con 'act 8 

Spring, Contact 8 

Terminal 8,23 

Spring 4 

Plate 8 

Stiffener 8 

Wick, Leather 8 

Reservoir, Oil 8 

Guard 8 

Arm 7 

Post 7,20,21 

Arm 7 

Arm w/Spring Post 7 

Bail 7 

Bracket, Contact 8 

Arm w/Hub 7,21 

Reservoir Assembly 8 

Plate 7,20 

Bracket 9 

Guide 9 

Shield 9 

Clip w/Wick 3 

Insulator, .031" Thk 4,6 

Bushing, Insulating 4,6 

Spring, Contact 4,6 

Bracket, Contact 4 

Spring, Contact 4,6 

Spring, Contact 4,6 

Contact Assembly 4 

Post 7 

Bail 7 ;. 
Brocket, Spring ·4 

Contact Assen·.o1y 8 

Pin, Tape Out Sensing 2, 16 

Lid, Tape 16, 19 

Spring, Contact 23 

Spring, Contact 23,24 

Spring 7 

Bushing 16,18 

Wick, Felt 8 

Spring 16, 17,18 

Cable Assembly 3 

Plate w/Studs 3 

Connector, 36 Pt Plug 22 

Screw, 6-32 Insulating 3 

Modification Kit 3 

Modification Kit 1,23 

Cable 23 

Bail 5, 23 

Screw, 4-40 Eccentric 5, 23 
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SECTION 573-127-801 

Part 
Number 

162499 
162500 
162501 
162502 
162503 
162504 
162505 
162506 
162573 
162891 
162997 
163445 
163536 
163665 
163666 
163991 
163992 
163995 
163996 
163997 
163998 
163999 
164000 
164285 
164467 
164468 
164469 
164470 
164471 
164472 
165027 
170276 
170277 
170282 
171671 
171672 
171952 
171972 
172764 
172881 
172885 
172887 
172889 
172890 
172899 
172900 
172118 
172171 
173173 
173208 
173349 
173350 
173351 
173359 
173424 
173974 
174010 
174087 
174089 
174188 
174189 
174190 
174191 
174192 
174193 
174194 
174195 
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Nut, 4-40 Shoulder 5, 23 
Arm, Sensing 5,23 
Post, Spring 5,23 
Post, Stop 23 
Shaft, Spring 5, 23 
Contact Assembly, Auxiliary 23 
Bracket, Contact 23 
Bracket w /Bushing 23 
Retainer 15 
Cover, C ontact B ox 10 
Box Assembly, Contact 1, 10 
Insulator, Strip 10,11 
Spacer, .562"Thk 10 
Modification Kit 16 
Guide, Right 16 
Shaft 18 
Arm, Extension 3 
Plate 18 
Contact Assembly 5 
Bail 18 
Bail 7 
Plate, Tape Guide 18 
Pin, Tape Out 5 
Camshaft 14 
Post, Eccentric 16, 17,18 
Bail 16, 17,18 
Post 16,17,18 
Bracket w/Stud 16, 17, 18 
Bracket w/Studs 16,17,18 
Modification Kit 17 
Network, Spark Suppression 9 
Plate, Cover 19 
Lid, Tape 18 
Nut, 6-40 Hex 2 
Connector, Blue Insulated 22 
Connector, Red Insulated 22 
Connector, Green Shielding 22 
Connector, Green Insulated 22 
Guide, Left 16 
Reservoir Assembly, Oi I 8 
Arm, Cam Follower 2 
Bail 9 
Shaft, Main 15,24 
Camsleeve 15 
Post, Guide 5,23 
Post, Stop 5 
Cable 5 
f\late w/Stud 3 
Di�k 15 
Wick, Leather 8 
Camshaft 14 
Guide, Tape 16 
Finger w/Posts 5 
Guide 5 
Bail, Sensing 7 
Screw, 10-32 x 5/16 Hex 25 
Plate 2,5,23 
l.iodification Kit 7 
Insulator, .015" Thk 24 
Contact Assembly 24 
Bracket, Contact 24 
Follower 24 
Spring, Contact 24 
Spring, Contact 24 
Cable w/Terminals 24 
Cable w/Terminals 24 
Modification Kit 1, 24 

NUMERICAL INDEX (Continued) 

Part 
Number 

174211 
174212 
174213 

174214 
174215 
174263 
174265 
174266 
174267 
174272 
174273 
174275 
174276 
174277 
174279 
174281 
174283 
174284 
174286 
174287 
174288 
174290 
174292 
174293 
174294 
174295 
174303 
174304 
174305 
174309 
174342 
174349 
174411 
174412 
174413 
174414 
174415 
174416 
174420 
174421 
174491 
176389 
176390 
176603 
176605 
176606 
176607 
176608 
176609 
177048 
177060 
178499 
178535 
179163 
179167 
179189 
179262 
179603 
179605 
179606 
179607 
179608 
179639 
179643 
179660 
179748 
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Modification Kit 1,24 
Bracket 24 
Contact Assembly, Magnet 
Release 24 
Cam 24 
Cable 24 
Pin, Tape Editing 2 
Contact Assembly 4 
Bracket, Contact 4 
Plate w/Studs 19 
Bracket, Contact 4 
Arm, Extension 4 
Feedwheel 6 
Roller 6 
Lever w/Stud 6 
Ratchet w/Shaft 6 
Bracket w/Bushing 6 
Contact Assembly, Tape Motion 6 
Plate, Tape Guide 17,20 
Bail w/Spacer 4 
Pin, Tape Out 4 
Shaft 17 
Guide w/Bail, Tape 17 
Guide, Left 17 
Bail 17 
Spring, Torsion 17 
Contact Assembly, Tape Out 4 
Sleeve 4 
Spring, Contact 4 
Spring, Torsion 4 
Modification Kit 19 
Lid, Tape 17 
Plate 16,17,19 
Insulator 11 
Spacer, • 531" Thk 11 
Terminal 11 
Bushing 11 
Cover, Contact Box 11 
Box, Contact 11 
Box Assembly, Contact 1,11 
Filter, R. F. 11 
Modification Kit 10 
Label, Free-Stop 19 
Label, Run 19 
Bracket w/Stud 19 
Lever, Sensing 19 
Lever, Switch Actuating 19 
Plate w/Studs 16, 19 
Plate w/Studs 19 
Spring, Contact 4 
Latch 5,23 
Pin w/Sieeve, Sensing 2, 16,19 
Contact .Assembly 4 
Suppressor, Spark 9 
Stiffener 6 
Screw, 4-40 Eccentric Shoulder 6 
Screw, 6-40 Eccentric Shoulder 2 
Bracket, Spring 4 
Modification Kit 1,25 
Pawl 25 
Bai I, Blocking 25 
Bracket, Magnet 25 
Armature 25 
Contact Assembly 12,13 
Network, Filter 12 
Cable w/Terminals 25 
Connector, 5 Pt PI ug 22 

Part 
Number 

179749 
179783 
179789 
179884 
181374 
192013 
192236 
192237 
192591 
192600 
193784 
193852 
194034 
194048 
194106 
194204 
194341 
194344 
194354 
194357 
194502 
194503 
194505 
194506 
194544 
194545 
194546 
194578 
194901 
194982 
195186 
195187 
195651 
195652 
195923 
197920 
197966 
197967 
197994 
198605 
198607 
198610 
198672 
198673 
199110 
199111 
199112 
199126 
199129 
199130 
199131 
199133 
199134 
199138 
199140 
19�143 
199146 
;99147 
199148 
199149 
199151 
199153 
199154 
199159 
199160 
199163 
199175 
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Connector, 5 Pt Receptacle 22 
Yoke 25 
Retainer, Armature Pin 25 
Plate, Front 6,20 
Terminal, Tab Type 25 
Connector, 50 Pt PI ug Type 22 
Gear, 60T 14 
Plate, Cover 19 
Plate w/Studs 3 
Box Assembly', Contact 1,13 
Screw, Contact 25 
Spring 14 
Modification Kit 5 
Screw, 4-40 Spl 12 
Bracket, Spring 20 
Guide, Tape 16,17 
Cable ,Assembly 5,23 
Contact Assembly 23 
Gear, 45T 14 
Camshaft 14 
Camshaft 14 
Plate, Center 7 
Follower, Cam 7 
Bracket, Cam Follower Guide 7 
Bracket, Contact Assembly 23 
Contact Assembly, Auxiliary 23 
Insulator 23 
Camshaft 14 
Screw, 4-40 Spl 12 
Clip, Connector 22 
Screw, 4-40 x 7/8 Hex 10,13 
Screw, 4-40 x 1-1/2 Hex 10,12 
Box, Contact 12 
Cover, Contact Box 12 
Fi Iter, RF 10 
Box Assembly, Contact 1, 13 
Plate w/Stud 16 
Plate w/Stud 19 
Modification Kit 16 
Connector, 4 Pt Plug 22 
Connector, 4 Pt Receptac I e 22 
Box Assembly, Contact 1, 12 
Modification Kit 16 
Guide, Right 16 
Guide, Right 16 
Lever, Tight Tape 16 
Bail 16 
Lever, Tape Advance 2 
Pawl, Feed 2 
Plate 3 
Plate, Clamp 3 
Post, Spring 8 
Plate w/Stud 19 
Link, Drive 14 
Link, Driven 14 
Spacer, • 316" Thk 14 
Bracket w/Bushing 6 
Plate, Nut 6 
Clamp 6 
Bracket 6 
Lever 6 
Shaft 17 
Plate 17 
Camshaft l4 
Camshaft 14 
Bracket 3 
Bracket 6 
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Part 
Number 

199190 

199193 

199196 

199229 

199482 

199505 

199507 

199728 
301685 

301686 
301693 

301702 

304665 

304762 

304763 
304764 

304765 

304766 

304767 

305008 

305087 

Description and 
Page Number 

Screw, 4-40 Shoulder 2 

Bushing, Insulating 12, 13 

Link 12 
Modification Kit 16 

Camshaft 14 

Box Assembly, Contact 1, 12 

Guide, Left 16 

Cover 23 

Guide, Tape 18 

Nut, 2-56 Shoulder 18 
Plate 18 

Plate w/Studs 18 
Modification Kit 5 

Latch 2 
Plate, Wear 2 

Post 8 

Post, Eccentric 2 

Bail, Operating 8 

Boil, Trip 2 

Box Assembly, Contact 1, 13 

Post 23 

NUMERICAL INDEX (Continued) 

Part 
Number 

305767 

305997 

305998 

306001 

306004 

306006 

306007 

306009 

306010 

306011 
306013 
306015 

306016 

306017 

307283 

311271 

311453 

311538 

315548 

315760 

317385 

Arm 21 

Description and 
Page Number 

Lever, Trip 20,21 

Post 20,21 

Pin, Tape Out 21 
Lever, Reset 21 

Link, Reset 21 

Brocket, Spring 20,21 

Bracket 21 
Bail, Depressor 20,21 

Sleeve, Stop 20,21 
Bai I, Reset 20,21 

Brocket, Spring 20,21 
Latch 21 

Bail, Adjusting 20,21 

Anchor, Spring 20,21 

Stud 2 

Roller 6 

Camshaft 14 

Box, Contact 13 

Box Assembly, Contact 
Pin, Tape Out 20 

13 

Part 
Number 

320410 

320416 

320418 

320424 
320451 

321143 

323767 
323768 

323769 

323770 

323771 
323772 

323773 

323774 

323775 

325986 

327119 

327258 

327445 

327476 

328175 
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Terminal, Spade Type 7,24 

Terminal, Ring Type 22 

Terminal, Ring Type 22 

Bail 2 
Screw, 2-56 x 1/8 Fil 25 

Link 13 
Arm 20 

Spring 20 

Bracket 20 

Latch 20 
Arm 20 
Link, Reset 20 

Lever, Reset 20 

Screw, 4-40 x 3/8 Shoulder 20 
Lid, Tape 17,20 

Spring 7 

Screw, 4-40 x 1/2 Hex 11 
Sleeve, 5/64 ID x 1/4" Lg 
Insulating 22 

Finger 5 

Guide 5 

Nut, 3-48 Hex 3 
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